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% X LS 7Bt 16340 3.7V 700mAh 2. 59%h
- du 4 AR Chinese
Nameof Sample | 4 5 Lithium ion battery 16340 3.7V 700mAh 2. 59%h
English
Hfuth5 1120030086
Sample No.
EXX V) RPN TR PR AT IR 4y )
Consignor Huizhou HeYing Electronics Technology Co., LTD
W ¥id SEAT A R R A S
Manufacturer Huizhou HeYing Electronics Technology Co., LTD
KR 7k A E COCFER T Em iy i’J TAIE AHRHET- )

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATTONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3

P AT K& E CRTaEREmaEiscs R FARIEF
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
PRI - - .
Fadvidios e (BT RS
Ppearance Blue Cylinder plastics film shell
§ < f B
# g B 8 9020-03-04 HrALIE B S 2020-03-11 ~ 2020-04-02
Accepted Date Test Date
o B o FERTRL ; BGR  HR30  pirli AL PR ; 1 76 B ; TR
L Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
20K, AR OIS (TRt %L-&ﬁ‘ﬁ‘]ﬁ.}ﬁ FS "" |
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3bRAEE R, ey
o 45 8 The sample has passed the test items of UNIT D‘hQQIONS ”Ruoomgénﬁ; ions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tes %“&Hd C\* ST{)SG \C. 10/11/Rev. 6
Conclusion ~ |Amend. 1 38.3 ges| \ &y
R T \ i |
A N o | g%bﬁm 3
iz TS LS AL S Rechargeable Single Cell BatterMw,_  (08)
Comment
Fie P bt / % 4 7D
coriat 516006
onsignor
Addrsss Post Code
B %0 e WA ’&;@»ﬁ @g
Approver: “ Checker: Compller
R4

Title:

S R (Vice chiel engineer)
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A5 . A 4k R AR £
Name of Test Standard requirement or The . .
No. tems Clause Number of Standard Test Result | Conclusion | Remark
%;’;Iﬂ K"J"(:']"Taiilffs‘ﬂfW/Jf@i!fﬁBfl’\J;’EﬁiS{;iﬂ TR F R 7
S REAH AEFIED ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L bf3k 1 ‘
1 }S’Lﬂlit%d? L) _— See Appendix 1 ks /
UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
}B("%ﬁifl 4(9’6‘]"f\é]i‘ﬁﬁ%iéiﬁﬁ’dﬁ:’i}‘{‘l‘i bR ‘ i
SR ﬂt—-'r;ﬂ}})) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | i J 2 N
& Th 1 3t Bt 2 . See Appendix 2 ap s /
ermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section '
38.3 Test T.2
?é{}i'm (%?;ﬁ@ﬁ‘ﬁ%ﬁiﬁﬁﬁﬁﬁi&@ :ﬂ‘ﬁ%ﬁlﬁi
=, EFIEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 ILHZE 3
3 Vibﬁ‘&zjion BT 3 g . See Appendix 3 ik /
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T. 3
%?% 'K%T’fﬁ]i‘ﬁ"ﬁ%fﬁiﬁﬁ‘]ﬁﬂ{ﬁ REEFIFR
; ) ST/SG/AC. 10/11/Rev. 6 Auend. 1 38.3 | MpE 4
4 S{EJ{Ek T, 4 o See Appendix 4 s /
oc UN Manual of Tests and Criteria Pagsad
ST/SG/AC.10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
%‘?Eﬂ ‘KXTﬁ;ﬁﬁf{%@iﬁ'ﬁmﬁ{w{ﬁ u\'l‘&fg#ﬁ
P T JUF) ST/5G/AC. 10/11/Rev. 6 Auend. 1 38.3 | fLHH% 5
a Ext 5’]"%1{7.%}1 AT, 5 L o See Appendix 5 % 7
ixternal short |un Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.5
%ﬁ‘@ CRT e T s i g s
B M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLEHZE 6
6 (?Eh BT o See Appendix 6 ks /
"us UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
g‘l’;cﬁlﬂ «ﬂﬁj:fimﬁ%ﬁﬁ}ﬂ‘]ﬁ!iﬂfﬁ AR FIER =
) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [k 7
3 H : : i
7 0 Li}E . BT 7 See Appendix T A /i
vercharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
Wfﬁ@ CRT sz m e s WRuefks .
1= A ‘.’ = l‘ [ \,‘ e . . 1 . - 5] ==
o ) ﬁ@f}g ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 {L,[P”’,& 8 o ,
Forced discharge |oy v s S See Appendix 8 H
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
S L REGRIE: 21°C-23'C B /%
T Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
A2 3R B /
5 Test Item
OB A, Testem o
Subcontracted Test sexBE | LK / R /
Condition Subcontracted | Name Post Code
Laboratory bt / w75 /
Address Tel
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B3 1 WARE L4 | Boes
No. Name of Test Items Altitude simulation
,#u% *—?ﬁﬂyi.’!é; ﬁ—%'ﬁf}' Before RIEE After )ﬁi‘v’}ﬁk 5?"]’:?'\‘@& ;H@
%y Sample Status RE TRk RE Fr#&HE | Mass Loss | Residual | 3L,
Sample Mass ocv Mass ocv OCV  |Other
No. /g AY /g v % % Event
000 | oy | g5z | 417 | 184137 | 416 0.01 99.76 | ©
002 | oyt ol saaaz | 417 | 184430 | 416 0.01 99.76 | o
003 | oy pacd At 1 18,5020 | 417 | 18,5018 | 4.16 0. 00 99.76 | ©
000 | oyt Rh | 18,4807 | 418 | 18.4799 | .17 0. 00 99.76 | o
005 | oyt 1 18.3991 | 417 | 18.4003 | 416 0. 00 99.76 | ©
006 | seomprcarid | 18 523l 416 | 1852250 (5d, 16 0.01 | 100.00 | o
007 | pporepoid 184482 | 417 | 18.4476 | 416 0. 00 99.76 | ©
008 | ssomeprsir | 18,5410 | 417 | 18.5306 | 4.16 0.01 99.76 | o
000 | s rro gl 18, 4105 | o, 1%0al s 00| .45 0. 00 99.76 | o
010 | ppoirsth® | 18,4928 | 417 | 18.4921 | 416 0. 00 9.76 | o

j\l‘j\ This space intentionally
2N E left blank

Fid: LR V-RA DR R-REL F-R K 0-Riik. LRA. LMK, RRE., LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Thermal test
s s Al s
By By 1 Y B " =]
e | HaRE ECAFIY B REE A | g #aom i
g Sample Status RE | Fskd A RE T ¥4 %% | Mass Loss| Residual &
Sample Mass oCcv Mass ocv OCV |Other
No. /g NV /g A% % /% | Event
1CYCoE A7l . .
001 1CYC Fully charged | 18- 4137 4.16 18. 4052 4.10 0. 05 98. 56 0
1CYC5E 4 Ay . Qr .
002 1CYC Fully chavged | 18- 4430 4.16 18. 4332 4.10 0.05 98. 56 0
; LCYCSEA T, 16 :
003 10YC Fully charged | 18.5018 4.16 18. 4922 4. 10 0. 05 98. 66 0
1CYCTE A 751l ‘ .
004 | 10ye rully eharged | 18- 4799 4.17 18.4703 [ 4.10 0.05 98.32 | o
1CYCSE4 78 1
005 10YC Tully charged | 18- 4003 4.16 18. 3903 4.10 0. 05 98. 56 0
006 | puche oo | 18.5225 |  4.16 | 18.5129 | 4. 09 0.05 | 98.32 | o
25CYCTEA A8, v \
007 | g5eve Fully charged | 18-4476 | 416 | 18.4385 | 4.10 0. 05 98.56 | o
008 | secromirs ity | 18.539% |  4.16 | 18.5306 | 4. 09 0.05 | 98.32 | o
25CYCHEA T HY =
009 | 5560 hully charged | 18- 4196 4.16 | 18.4088 | 4.10 0. 06 98.56 | o
25CYCIEA T o ; 3
010 | 5eeve Fully charged | 18- 4921 4.16 18.4826 |  4.10 0. 05 98.56 | o
u‘—Fﬁ)Iz This space intentionally

Fik: LR V-RA DR R-REL F-Ae ok -, LiRA. MR, T2, KAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A 3 WRRE LA | )
No. Name of Test Items | Vibration
s YN Ay
A, #?;H:%k.%} RIE A Before R E After JEEIRE F 4 E | 3,
5 Sample Status ¥ FradE| HE | FABR VA | MassLoss | Residual | FE
Sample Mass ocv Mass ocv OCV | Other
No. /g N /g N 1% 1% Event
001 | jeaciedsl o |18.4052| 4.10 | 18.4028 | 4.09 0.01 99. 76 0
002 | oetrou®Am | 18.4332|  4.10 | 18.4302 | 4.09 0. 02 99, 76 0
003 | joyeroitAil | 18.4922 | 4.10 | 18.4936 |  4.09 0. 00 99. 76 0
004 | ool 18,4703 | 410 | 18.4708 | 410 0.00 | 100.00 | o
005 | |eccufil o |18.3903| 4.10 | 18.3913 | 4.10 0.00 | 100.00 | o
006 | jeoociCuisih | 18.5120 4.00 [ 18.5146 [ 4.09 0.00 | 100.00 | o
007 | jeeecictih o |18.4385 | 410 | 18.4397 |  4.09 0.00 | 99.76 0
008 | peemciCAl o |18.5306| 4.09 | 18.5309 |  4.09 0.00 | 100.00 | o©
009 | peecicri®R® | 18.4088 | 410 [ 18.4102 | 4.10 0.00 | 100,00 | o
010 | jeomce®sih  118.4826| 4.10 | 18.4857 | 4.09 0. 00 99. 76 0
\ }\,\ |I This space intentionally
B left blank

Hid: L VoA DMK R-2Z F-ALk 0-Figif. LRA. LMK, A, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; MR B 2 A Phili
No. Name of Test Items Shock
e A Y
SR Befor R G Aft
Ma | mens R Befo o | Rk A | S
PR Sample S ta:us RE | F%OE| RE FF#d, & | Mass Loss | Residual | Z0L5
Sample P Mass ocv Mass ocv OCV | Other
No. /g Y g v % % Event
001 | joreppm® 1184028 | 4.09 | 18.4022 | 409 0. 00 100.00 | o
1CYCsE A7l ‘
002 | ety o | 18.4302 | 409 | 18.4317 | 409 0.00 | 100.00 | o
003 | oyt | 18.4936 | 4.09 | 18.4950 | 4.09 0. 00 100.00 | o
004 | oyt | 18.4708 | 410 | 18.4727 | 4.09 0. 00 99.76 | o "
005 | jorepaeit 1183913 410 | 18.3928 | 409 0. 00 99.76 | o (
006 | psopriirt | 18.5146 | 4.09 | 18.5166 | 4 09 0. 00 100.00 | o
007 | gsreroreinit | 18.4397 | 409 | 18.4420 | 4.09 0.00 100.00 | o
008 | gscrepriy e | 18.5309 | 4.09 | 18.5327 | 4.09 0.00 | 100.00 | o
009 | gsererariioe | 1s.4102| 410 | 18.4120 | 409 0. 00 99.76 | o
010 | gscveprirn®t ] 18.4857 | 4.09 | 18.4875 | 4.09 0.00 | 100.00 | o

Jx|"‘; !A This space intentionally
- left blank

HoE: LR V-iRA DAk R-ZL L P-A2 KO-, LA, LK. Lagl. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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% ; S ELET T

No. Name of Test [tems External short circuit
Hts BSRA e e PR
Sample No. Sample Status Ma. Externﬁic'remperature Other Event

Qi ICYéL?)Eﬁlj:{hgged 59.6 e

002 1CYéc}{ﬁﬁ?frhling 56. 8 0

003 LCYC Furly shanod 60. 5 0

004 lCYéC;Eﬁ?zﬁh;Eged 59.9 0

005 LCHC Fotly shanged .3 0

006 5L Putly ahatged 60.2 0

007 J5CLC Tutly shanged 57.3 0

003 250326}(“5%??1:&%(5 b8. 7 9

009 25632%5????&@ 58.9 9

010 ?nggClY?Eﬁj\ f}n]?jgpd S 2
El_T:fEIil This space intentionally left

blank

&ik: DMK R-BCEL PR K 0-Rfgik. TAK. BAE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR B 4 AR s
No. Name of Test Items Crush
P kA SRR REHRE eI L
Sample No. Sample Status Max. Extern/augremperature Other Event
DL ICYICCYSCO%5 OCigazl ty 21.2 @
L ICYIL%%%SOL%;E% ty 21.4 a
013 ICYICC“;CO%SOC%a?;f ity 21.2 Y
e Py e
014 1(:Y1L‘U{5L0%Soc%££ity 2l.3 Q0
v Pl
015 lCYléJYSC(:J%SUC%é;?:EitY 21.2 0
016 255{5(?‘[5%%50(?;?;31 ty 21.2 0
oL zscifﬁ(,‘cgpb%soc%fa%i ty 21.3 2
P =
013 255;5 Y5C0%500%§£i ty 2.5 b
e
019 ZECiEEYEﬁ);OL?ﬁa?;Ti ty 21.5 Y
e
020 zsczvscC Ysco%5 Oc%aﬁéi ty Z1ye 2
BLUR 2 & This space in};cleanntkionally left

frik: D4R PR KO-k, RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 : RUMAELH |9

No. Name of Test Items Overcharge
GRLE R A R A& HAe %
Sample No. Sample Status Other Event

bl mYéL;Eﬂ?fﬁ};god @

042 LC1C Faly ahasor 2

043 lCY(ll(JI‘{E‘l;—Ll.?zE;L;ged 2

044 ICYéCIgl(;ﬁ;tﬁ;%gtd =

045 25(:5(5:(:55%?3%?;;{8(1 0

046 2501C Tty ahrgod g

047 250YC Furty ahasgd o

018 2501C Fuly chatged 2
PUFE This space intentionally left blank

#rid: DR PR 0-FfiRik. FAek,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

)
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AR 8 iR B 4 A o

No. Name of Test Items Forced discharge

Py e FAIE
Sample No. Sample Status Other Event
021 1CYC IIE}LCI%EHE,{ elrlila rged 0
022 1CYC ﬁﬁﬂ(zli?fgziffc[sargud 0
e

023 1cYe ﬁ&fﬁj)?gﬁfcllg:ﬂrged Y

024 BF R ‘ljjﬁﬁﬁfcflarged 0

625 1YC Ful lié:{[%:iﬁfcf‘arged - :
026 40 B I%ﬁ%cflarged 0 {/
027 10YC ﬁfiyfiiﬁ{:ﬁfifarged 0
028 1CYC lfgj{l%%%ﬁfarged 0

029 16YC lﬁclj?%ifg(c?arged 0

030 1CYC 11%(: 1%{1]3%?&;;9(1 0

031 25CYCz ﬂ%ﬁéﬁlfiﬁugpd 0

032 e iglcf%i?:garged 0

033 25CYC?%}1CL3;E?iﬁ§cfarged 0

034 25CYC25F(iJY1L‘1?§if§{c?arged 0

035 z5cwﬁ%i??§ﬁ:ﬁwgcd Y

036 S DL 1?%3§;L}%1rgcd 0

037 25CY(§2 5&3{&%& /C}Tlﬁi{ cljl;llarged Y

038 25CYC2§§1T1C1%{Eijg(cfarged Y

039 25(:\{(:25%(:1% ififfc?iqrged Y

040 25cvc2i$;%%if?ij§cfarged 0

HiE: DMK F-AL K 0-LARIK. FAe k.,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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